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Points for attention

1.The report is invalid without the special-purpose seal of test report or the cachet of test unit .
2.The copy of the above report is invalid if not resealed.

3.The repoet is invalid without the signature of report drafter,assessor and approver.

4.The report is invalid if it is altered.

5.The report or the copy of it is invalid if there are no seals between the pages.

6.1f you have some dissidence about the test report. you should demur to the test unit within 15 days
from the issued date of the report. The complaint will be rejected if exceeding the time limit.

7. we are only responsible for the text samples delivered by the client.

Add: 5 New Weidi Road, Hexi District, Tianjin China TEL:022-28309649
P 300211 FAX: 022-28319680
E-mail:  CCSQIC@carpetcenter. cn
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